

CHEMICAL LABORATORY

JOB NO : CHEMLAB/TALC/1122/2011
CLIENT / ACCOUNT : PRIVATE
SAMPLE RECEIVING DATE : NOV 15, 2011.
SAMPLE DESCRIPTION : TALC
SAMPLE REF. : 111511/0901

SR. #	PARAMETER	UNIT	SAMPLE CODE	
			A	B
01	Whiteness	%	90-93	94-96
02	SiO ₂	%	61.91	62.10
03	MgO	%	30.98	31.50
04	Fe ₂ O ₃	%	0.29	0.34
05	CaO	%	0.51	0.35
06	Al ₂ O ₃	%	0.24	0.14
07	Loss on Ignition	%	4.93	4.76
08	Moisture	%	0.36	0.24

- This report is not valid for any negotiation.
- This report pertains only to the sample (s) supplied and is issued without prejudice.
- The remaining portion of the sample (s) will be disposed off after one month unless otherwise instructed.


SGS PAKISTAN (PVT) LTD



This test report is issued by the company subject to its general conditions of services printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample (s) tested unless otherwise stated. This test report cannot be reproduced, except in full, without prior written permission of the company.